E"Flonda

M‘S ERYV f C E S (9 IV IR BN

June 23, 1999

Via Federal Express

Ms. Blanca Bayo, Director
Division of Records & Reporting
Florida Public Service Commission
2540 Shumard Oak Boulevard
Tallahassee, FL. 32399-0850

Re:  Docket No. Qil) ﬂ z -WS
Application for Amendment of Certificate Nos. 171-W and
122-S in Nassau County by Florida Water Services Corporation

Dear Ms. Bayo:
Enclosed for filing are an original and 12 copies of the application as described above.
Also enclosed are two sets of maps, an original and two copies of the applicable tariff

sheets, the original certificates and the required filing fee check in the amount of $2,000.

In order to confirm filing of this application, please date-stamp the enclosed copy of this
[...]
petition must contain the information set forth below and must be filed (received by the clerk) in the Office of
Gieneral Counsel of the Departinent at 3900 Commonwealth Boulevard, Mail Station 335, Tallahassee, Florida
32399-3000.

Petitions by the applicant or any of the parties listed below must be filed within fourteen days of receipt of this
written notice. Petitions (iled by any persons other than thosc entitled to wrilien notice under section 120.60(3) of

. Sy . " L
“Protect, Conserve and Munage Florida’s Environiment and Naturof Resources D O 0 (} u 3


http:Sec.reta.ry

Mr. Terrero
Amelia Island WWTF
Page 2

the Florida Statutes must be filed within fourteen days of publication of the public notice or receipt of the written
notice, whichever occurs first. \

Under section 120.60(3) of the Florida Statutes, however, any person who has asked the Department for notice
of agency action may file a petition within fourteen days of receipt of such notice, regardless of the date of
publication.

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of
filing. The failure of any person to file a petition or request for mediation within the appropriate time period shall
constitute a waiver of that person’s right to request an administrative determination (hearing) under sections
120.56% and 120.57 of the Florida Statutes, or to intervene in this proceeding and participate as a party to it. Any
subsequent intervention (in a proceeding initiated by another party) will be only at the discretion of the presiding
officer upon the filing of a motion in compliance with rule 28-106.205 of the Florida Administrative Code.

A petition that disputes the material facis on which the Department’s action is based must contain the
following information:

(a) The name, address, and telephone number of each petitioner; the name, address, and telephone number of
the petitioner’s representative, if any; each the Department case or identification number and the county in which
the subject matter or activity is located;

{b) A statement of when and how each petitioner received notice of the Department action,

{c} A statement of how each petitioner's substantial interests are affected by the Department action;

{d) A statement of al} disputed issues of material fact. If there are none, the petition must so indicate;

{e) A statement of facts that the petitioner contends warrant reversal or modification of the Department action;

(f) A concise statement of the ultimate facts alleged, as well as the rules and statutes which entitle the petitioner
to relief; and

(g) Demand for relief (sought by the petitioner, stating precisely the action that the petitioner wants the
Department to take).

A petition that does not dispute the material facts on which the Department’s action is based shall state that no
such facts are in dispute and otherwise contain the same information as set forth above, as required by rule 28-
106.301.

Because the administrative hearing process is designed to formulate tinal agency action, the filing of a petition
means that the Departinent final action may be different from the position taken by it in this notice. Persons whose
substantial interests will be affected by any such final decision of the Department have the right to petition to
become a party to the proceeding, in accordance with the requirements set forth above,

In addition to requesting an administrative hearing, any petitioner may elect to pursue mediation. The election
may be accomplished by filing with the Departiment a mediation agreement with all parties to the proceeding (i.e.,
the applicant, the Department, and any person who has filed a timely and sufficient petition for a hearing). The
agreement must contain all the information required by rule 28-106.404. The agreement must be received by the
clerk in the Office of Generzl Counsel of the Departinent at 3900 Commonwealth Boulevard, Mail Station 35,
Tallahassee, Florida 32399-3000, within ten days after the deadline for filing a petition, as set forth above.
Choosing mediation will not adversely affect the right to a hearing if mediation does not result in a settlement.

As provided in scction 120.573 of the Florida Statutes, the timely agreement of all parties to mediate will toll
the time limitations imposed by sections 120.569 and 120.57 for holding an administrative hearing and issuing a
final order. Uniess otherwise agreed by the parties, the mediation must be concluded within sixty days of the
execution of the agreement. f mediation results in settlemnent of the administrative dispute, the Department must
enter a final order incorporating the agreement of the parties. Persons seeking to protect their substantial interests
that would be affected by such a modified final decision must file their petitions within fourteen days of receipt of

000223



Mr. Terrero
Amelia Island WWTF
Page 3

this notice, or they shall be deemed to have waived their right to a proceeding under sections 120.569 and 120.57.

If mediation terminates without settiement of the dispute, the Department shall notjfy all parties in writing that the
administrative hearing processes under sections 120.569 and 120.57 remain available for disposition of the dispute,
and the notice will specify the deadlines that then will apply for challenging the agency action and electing remedies
under those two statutes.

This action is final and effective on the date filed with the Clerk of the Department unless a petition (or request
for mediation) is filed in accordance with the above. Upon the timely filing of a petition (or request for mediation)
this order will not be effective until further order of the Department.

Any party to the order has the right to seek judicial review of the order under section 120.68 of the Florida
Statutes, by the filing of a notice of appeal under rule 9.110 of the Florida Rules of Appellate Procedure with the
Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35,
Tallahassee. Florida, 32399-3000; and by filing a copy of the notice of appea! accompanied by the applicable filing
fees with the appropriate district court of appeal. The notice of appeal must be filed within 30 days from the date
when the final order is filed with the Clerk of the Department.

Executed in Jacksonville, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

o O

1Ty M. Oﬂfen P.E.
Water Facilities Administrator

M Y’O\Ca
CERTIFICATE OF SERVICE
The undersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF PERMIT

REVISION and all copies were mailed by certified mail before the close of business on
> 1Y, 1999 1o the listed persons.

ILING AND ACKNO‘NLED(" EM?.

. . . data, pursuant W 81 itR:2 ‘
Copies turnished to: F' ,;,m ’wh':h thnpc‘kr-- inated D ;.a:. oy <* ¥
Bruce Paster, P.E. {\e{hlch is hadiy A¢ “"}‘“K’” lﬁ [C% q
I 5@ )
{,‘.h;rl




o WOECTOF

‘Department of

A .. Environmental Protection

Northeast District

Lawton Chiles 7825 Baymeadows Way, Suite 8200 ) Virginia B. Wetherell
Governor Jacksonville, Florida 32256-7590 Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FL.A011688
ISSUANCE DATE: July 7, 1993

Southern States Utilities, Inc. EXPIRATION DATE: July 7, 1998

1000 Color Place GMS LD. NO: 3145P04522

Apopka, FL. 32703 APPLICATION NO: 295051
Revised on October 2, 1996

FACILITY:

Amelia Island WWTP

5930 First Coast Highway

Nassau County

Amelia City, FL

Latitude: 30°34° 38" N Longitude: 81°27° 15" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida
Administrative Code. The above named permittee is hereby authorized to operate the facilities shown on the
application and other documents attached hereto or on file with the Department and made a part hereof and
specifically described as follows:

TREATMENT FACILITIES:

To operate an existing 0.950 MGD permitted capacity advanced secondary activated sludge wastewater treatment
facility consisting of influent screening, two flow equalization basins (170,000 gallons total), two 210,000 gallon
aeration basins, two 186,500 gallon anoxic basins, two 182,000 gallon secondary clarifiers, two 198 SF high rate
filters, two chlorine contact chambers (30,000 gallons total), one 150,800 gallon digester, one rotary drum
residuals thickener, one 1.0 MG reject storage pond (lined) and one 2.9 MG unlined effluent storage pond. This
facility is required to meet high level disinfection requirements. Wastewater residuals are treated to Class B
stabilization requirements and land applied.

REUSE:

Land Application: An existing 1.5 MGD annual average daily flow (AADF) capacity slow-rate public access land
application system (R001) consisting of three golf courses at the following locations:

User Name Capacity
User Type (MGD)
Amelia Links Golf Course 0.500
Long Pointe Golf Course 0.405
Amelia Island Golf Course 0.680
(Summer Beach)

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions as set forth in Pages
} through 18 of this permit.

“Protect, Conserve and Manage Florida’s Environment and Natural Resources™

m s [
b o 3
Printed on recycied poper. ! 3 0 e


http:GMSLD.NO

26000

PERMITTEE: Southern States Utilities, Inc.

Amelia Island WWTP
1000 Color Place
Apopka, FL 32703,

PERMIT NUMBER: FLAO11688
ISSUANCE DATE: July 7, 1993
EXPIRATION DATE: July 7, 1998

REVISIED: October 2, 1996

L RECLAIMED WATER LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to land apply

reclaimed water from Reuse System R001. Such reuse shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations Monitoring Requirements
Amual | Monthly | Weeldy | Single Monitoring Monitoring
Location Site
Parameter Units Max/Min Average Average | Aversge | Sample Frequency Sampie Type Number Notes
F Maxi X . .
ow mgd Axiroum 0950 ot Reconding flow met INF-01 See
and totalizers Cond.1.A3
Carbonaceous Biochemical Maxi 20.0 . 43, 60.0
§ Y Oxygen | mg/L aximum 30.0 3.0 W 16-hour flow EFA0!
o proportioned composite
Total 8§ Solids 1 - - . X
uspended Soli my/L Admm 30 Daily Onab EFA-01
Fecal Colif i ¥ ition LA.4.
ecal orm Bacteria See Permit Condition LA 4 Daily Grab EFA-01
std. units R - - 0to0 8.3
pH ange 60 Daily Gnb EFA-01
‘otal Residusl Chlori Min; - - - 1.
T R;‘is:xf 'o;me(l"or mg/L inimum 0 Contimsous Grb EFA-01 See
Cond.1LAS
Turbidity NTU Maximum Sec Permit Condition 1LA6. Conti Cmb EFA0L

2. Reclaimed Water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as described below:

Monitoring Location Description of Monitoring Location
Site Number
EFA-01 Effluent, afler final treatment
INF-01 Influent, prior to biological treatment




PERMITTEE: Southern States Utilities, Inc.

PERMIT NUMBER: FLA011688

Amelia Island WWTP ISSUANCE DATE: July 7, 1993
1000 Color Place EXPIRATION DATE: July 7, 1998
Apopka, FL 32703. REVISIED: October 2, 1996

Recording flow meters and totalizers shall be utilized to measure ﬂqw and calibrated at least
annually. [/62-601.200(17) and .500(6), 5-31-93}

Over a 30 day period, 75 percent of the fecal coliform values (the 75th percentile value) shall be
below the detection limits. Any one sample shall not exceed 25 fecal coliform values per 100 mL of
sample. Any one sample shall not exceed 5.0 milligrams per liter of total suspended solids (TSS) at a
point before application of the disinfectant. Note: To report the 75th percentile value, list the fecal
coliform values obtained during that month in ascending order. Report the value of the sample that
corresponds to the 75th percentile (multiply the number of samples by 0,75). For example, for 30
samples, report the corresponding fecal coliform value for the 23rd value of ascending order. [62-
600.440(5)(), 6-8-93)

The minimum total chlorine residual shall be limited as described in the approved operating protocol,
such that the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total
chlorine residual be less than 1.0 mg/L, [62-600.440(3)(b) and (6)(b), 6-8-93}

. The maximum turbidity shall be limited as described in the approved operating protocol, such that the
permit limitations for total suspended solids and fecal coliforms will be achieved. [62-610.463, 6-8-
93}

!::)

N
E]

-
o

-1



S6000

PERMIT NUMBER: FLA011688

PERMITTEE: Southern States Utilities, Inc,
Amelia Island WWTP ISSUANCE DATE: July 7, 1993
1000 Color Place EXPIRATION DATE: July 7, 1998
Apopka, FL 32703, REVISIED: October 2, 1996

B. Oth r Limitations and Monitoring and Reporting Requirements
During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and

1.
monitored by the permittee as specified below:

Libmitations Monlitoring Requirements
Anmual | Monthly | Weeldy | Singte Monktorin Monftortng
n ' € Location Site
Pis ameter Units Maxr/Min Average Average Average Sample Frequency Sample Type Nwmber Notes
Carhonaceou: Biochemical en m N/A - R - -
O Derand (5 day) Rl oL oport Weekly 16-hour flow INF-01 See

proportioned composite Cond 1.B.3

Total 31spended Solids N/A - R - -
: ! mg/L eport  Weekly 16-hour flow INFO1 See
| proportioned composite Cond.1.B.3

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described below

Monitoring Location Description of Monitoring Location
Site Number
INF-01 Influent, prior to biological treatment

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any other plant process recycled

waters. [62-601.500(4), 5-31-93]
4. Parameters which must be monitored as a result of a ground water discharge (ie., underground injection or land application system) shall be

analyzed in accordance with Chapter 62-601, F.A.C. [62-620.610(18), 11-29-94]
5. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent samples which are required by

this permit. [62-601.500(5), 5-31-93]




PERMITTEE: Southern States Utilities, Inc. PERMIT NUMBER: FLAO11688

Amelia Island WWTP ISSUANCE DATE: July 7, 1993
1000 Color Place EXPIRATION DATE: July 7, 1998
Apopka, FL 32703. REVISIED: October 2, 1996

6. During the period of operation authorized by this permit, the permittee shall complete and submit to
the Department on a monthly basis Discharge Monitoring Repon(s} (DMR), Form 62-620.910¢10),
as attached to this permit. The permittee shall make copies of the attached DMR form(s) and shall
submit the completed DMR form(s) to the Northeast District Office District Office at the address
specified in Permit Condition 1.B.7 by the twenty-eighth (28th) of the month following the month of
operation. [62-601.300(1), (2), and (3}, 5-31-93]

7. During the period of operation authorized by this permit, reclaimed water or effluent shall be
monitored annually for the primary and secondary drinking water standards contained in Chapter 62-
550, F.A.C., (except for turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite
samples shall be used to analyze reclaimed water or effluent for the primary and secondary drinking
water standards. These monitoring results shall be reported to the Department annually on the
Reclaimed Water or Effluent Analysis Report, Form 62-601.900(4), or in another format if requested
by the permittee and if approved by the Department as being compatible with data entry into the
Department’s computer system. During years when a permit is not renewed, a certification stating
that no new non-domestic wastewater dischargers have been added to the collection system since the